Emerging Technology Assessment of
Phostrip, A/0, and Bardenpho Proc
Biological Phosphorus Removal

Weston (Roy F.), Inc., West Chest

Prepared for

Environmental Protection Agency,

Feb 85

U3. Department of Commerce
Natiemal Technical Information Service

(2

esses for

er, PA

Cincinnati, OH

PB85-165744

KRl L G tommtr wowigms



EPA/600/2-85/008
February 1985

EMERGING TECHNOLOGY ASSESSMENT OF

PHOSTRIP, A/0, AND BARDENPHO PROCESSES
FOR BIOLOGICAL PHOSPHORUS REMOVAL

by

Weston, Inc.
Designers-Consultants
West Chester, Pennsylvania 19380

EPA Contract No. 68-03-3055

Project Officer

E. F. Barth
Wastewater Research Division
Water Engineering Research Laboratory
Cincinnati, Ohig 45268

WATER ENGINEERING RESEARCH LAZORATORY
[...]
(see Table 1 in Section 3) . However, due to variability in flow
and wastewater characteristics, and to other operational rea-
sons, excursions ahove the 1 mg/L TP in treated effluent are not
uncommon. Seven of the existing Plants (those shown with an ag-
terisk (*) in Table 1) have been provided effluent filters to
assure that effluent total pPhosphorus of 1 mg/L can be met. The
PhoStrip process is particularly applicable to cases where only
phosphorus removal is required (i.e., without nitrificaticn).
The process, without modification, is not suitable for applica-
tion when hydraulic detention in the aeration basin exceeds 10
hours, or when significant nitrification occurs in the system.
When nitrification is necessary, PhoStrip can be used in con-
junction with the first stage of a two-stage activated sludge
process; or, if a single-stage activated sludge system is used,
certain modifications, such as increase of anaerocbic contact
time, would have to be made to compensate tne effect from
nitrate.

13



The A/O process can be used for phosphorus removal with or
without nitrification. Concentrations of total phosphorus in the
treated effluent are usually in the range of 1.5 to 3.0 mg/L
(see Table 2 in Section 3). Since significant amounts of efflu-
ent phosphorus are associated with the suspended solids, efflu-
ent filters would become necessary if total phospharus at 1 mg/L
is to be met. It is possible that the A/0 process can be design-
ed also for denitrification. However, operations at Largo showed
that only partial denitrification was achieved. The capability
of the A/0 process to provide phosphorus removal, as well as
complete nitrificacation/denitrification, remains to be demon-
strated. It should be noted that phosphorus-rich waste activated
sludge is generated from the A/0 process, The sludge should be
further stabilized to remove degradable portions of volatile
solids by either aerobic or anaerobic digestion. In particular,
when anaerobic digestion is used, the digested liquor would
contain high concentrations of phosphorus, and it should not be
returned to the front end of the A/0 system without chemical
treatment Lo precipitate the phosphorus. Air Products estimates
that For each 37,850 m3 (10 million gallons) of wastewater
treated, 1.0 to 1.5 tons (2,000 to 3,000 1b) of lime are re-
quired for anaerobically-digested sludge, and 0.33 ton (660 1b)
of lime is required for aerobically-digested sludge (17).

The Bardenpho process is applicable when removal of vpoth the
phosphorus and total nitrogen is necessary. This process is not
normally used when only phosphorus removal is required. The cap-
ability of the Bardenpho process to consistently produce total
phosphorus of less than 2 mg/L, or soluble phosphate of less
than 1 mg/L as P, without supplemental mineral addition, remains

to be demonstrated (see Table 3 in Section 3)., Effluent filters
would probably be needed if total phosphorus in the effluent is

to be reduced to less than 1 mg/L. Since solids residence time
(SRT) in the Bardenpho process is typically maintained near 290
days and can be as long as 40 days, the excess sludge wasted
from the system is reasonably well stabilized.

DESIGN CONSIDERATIONS

Since PhoStrip, A/0, and Bardenpho are all proprietary proc-
esses, respective consultation from Biospherics, Air Products,
or EIMCO should be sought when designing a specific biological
phosphorus removal system. Typical design parameters and other
considerations important to each of the three processes are pre-
sented in the following paragraphs.

14



PhoStrip Process

Biosphericsg {13} has developed extensive empirical design
relationships covering various factors that affect performance
of a PhoStrip system. The process can operate with conventional
(plug flow), complete-mix, tapered, step aeration, modified, and
Pure-oxygen activated sludge modes without interfering with re-
guired BOD and suspended solids removal objectives. With modifij-
cation, PhoStrip is also applicable to contact stabilization and
eXtended aeration modes. Successful PhoStrip operations have
been observed to occur under the tollowing conditions:

Influent BODg = 70 to 300 mg/L,
Influent TP = 3 to 20 mg /L,

Wastewater temperature = 10 to 300C,

Secondary clarifier NG3~N plus NO2-N = 3 to 30
mg /L. The high end of this range requires denitri-
fication consideration.

® Hydraulic detention time in aeration basin = 1 to
10 hours.

® MILSS = 600 to 5,000 mg/L.
Typical PhoStrip design Parameters are as follows:
® Refer to Figure 1.

® Sidestream return sludge flow to be treated = 0.2
to 0.3 Q.

® Anaerobic phosphorus Stripper sludge retention
time = 8 to 12 hours (elevated NO,/NO3-N con-
centrations require a 50 percent increase in SRT).
Stripper SWD = 6.1 m (20 ft).
Stripper sludge blanket depth = 4.6 m {15 ft).

® Elutriation flow = 50 to 100 percent of the strip-
per feed by one of the three sources:

=~ Stripper underflow sludge recycle elutriation.
= Primary effluent eiutriation.
- Reactor-clarifier gverflow elutriation.

® Stripper underflow recycle to aeration basin = 0.1
to 0.2 Q.

15



e Strxipper supernatant to reactor-clarifier = 0.1 to
012 Q-

® Reactor-clarifier overflow rate = 49 m3/m2/d
{L,200 gpd/sq ft).

[ ] Reactor~clarifier pH = 9.

® Lime dosage = 100 to 300 mg/L, depending on alka-
linity concentration in stripper supernatant.

A/O Process

Air Products (17) has developed a bio-kinetic simulation
model that can predict the soluble phosphorus and BOD removal
performance of a treatment plant under a given set of condi-
tions. This model has been tested using the Largo A/0 pilot-
prlant and full-scale plant data with good correlation.

Typical design parameters for the two A/0 systems (33) are
as follows:

-

BOD and P BOD, P, and N
Parameter removal removal
Detention time, hrs
Anaerobic stage 0.5~-1.0 0.5-1.0
Anoxic stage - 0.5-1.0
Oxic stage 1-3 3.5-6
F/M,
kg BODg/day/kg MLVSS 0.2-0.6 0.15~0.25
{(lbs BQDsg/day/lb MLVSS) (0.2-0.6) {0.15-0.25)
MLVSS, mg/L 2,000-4,000 3,000-5,000

Oxygen usagde,

kg O9/kg BOD5 removed 1.0 1.2
(lbs 0,/1b BODg removed) (1.0) {(1.2)
Return sludge flow, % of
influent Q 10-30 20-50
Uncerflow concentration,
% solids 2-4 1.5-3.0
Internal recycle, % of
influent Q -—— 100-300

16



BOD znd P BOD, P, and N
Parameter removal removal

Minimum D.O. (oxic stage),

mg/L 2.0 2.0
Sludge wasted,
kg/kg BODg removed 0.5~-0.8 0.3-0.6
(1bs/1b BODg removed) (0.5-0.8) (0.3-0.6)
Mixing energg (anaerobic),
kw/1,000 m 10 10
(hp/1,000 gal) (0.05) (0.05)
Temperature, ©C 5-30 5-30

Normally suggested formats for baffled staging of the A/0
system are three anaerobic stages, three anoxic stages, and
four oxic (aerobic) stages. The anoxic stages and the internal
recycle are used only if nitrogen removal (i.e., nitrification/
denitrification) is required. The anerobic and anoxic zones are
provided with mixers and covers to avoid exXposure to the atmos-
phere. The size of the oxic stage depends on nitrification re-
guirements. Without oxidation of nitrogen, a hydraulic detention
time of 2 to 2.5 hours is recommended. With nitrification, the
oxic¢ stages must be enlarged to 3.5 to 6 hours, depending on
nitrification rate and temperature. The final clarifiers are
normally designed at an overflow rate of 24.5 m3/m2/d (600
gpd/sq ft), with a desired sludge blanket depth of below 0.6 m
(2 ft). Attentior should be paid to possible phosphorus bleed-
back within the siudge blanket due to anaerobic conditions. Use
of a hydraulic bottom sweep to rapidly remove the sludge can
help to mitigate phosphorus bleedback in this area. Maximum

-design return siudge recycle is 50 to 75 percent of influent

flow.

Bardenpho Process

The Bardenpho process design approach must evaluate design
requirements for each of the five stages to accomplish phosphor-
us removal, nitrification, and denitrification. The detention
time in each of the five stages is affected by BODgs and total
nitrogen concentration, wastewater temperature, effluent re-
quirements, and sludge handling considerations. Typical design
detention times, based on influent flow, for the five stages,
are as follows:

17



Detention time, hours

11 plants in Palmetto, Kelowna,

South Africa Florida Canada

(Reference 44) (Reference 38) (Reference 1)
Stage Range Avqg. Design Actual Degign
Anaerobic 0.6- 1.9 1.3 1.0 1.4 2
First Anoxic 2.2- 5.2 3.2 2.7 3.8 4
Aeration
(Nitrification) 6.7-19.0 11.2 4.7 6.6 9
Second Anoxic 2,2- 5,7 3.3 2,2 3.0 4
Reaeration 0.5- 1.6 _1.1 1.0 1.4 _2
Total 12.2-33.4 20,1 11.6 16.2 21

Sludge disposal considerations may affect the process de-
sign sizing. For example, many Bardenpho system designs, which
are based on achieving nitrification and denitrification, may
result in a final SRT that may be within the range of sludge
stabilization by aerobic digestion. In such cases, design SRT
values are increased by increasing the detention times of the
aeration tanks to achieve a stable sludge in addition to
nitrogen, BOD, phosphorus, and suspended solids removal (1).

The first step in the Bardenpho design is to review the fac-
tors that will determine the amount of biological phosphorus
removal. Phosphorus removal will therefore depend on the amount
of sludge wasted and the percent phosphorus content of the
sludge. The influent BOD5 concentration and system SRT will
determine sludge production. The percent phosphorus in the
waste sludge may be affected by the anaerobic zone detention
time, as well as the influent soluble BODg concentration. The
amount of nitrate or dissolved oxygen in the recycle streams to
the anaerobic zone must be minimal for effective phosphorus re-
moval., The sludge wasting techniques must also be evaluated to
maximize phosphorus removal from the system. Sludge processing
‘and wasting techniques that result in leaching of phosphorus
from the biological cells, and the subsequent return of this
leached phosphorus to the Bardenpho system, will reduce phos-
phorus removal efficiency. Bardenpho sliudges have been wasted
to drying beds, applied on land, or thickened by dissolved air
flotation prior to dewatering to minimize phosphorus release
(1) .

18



The first anoxic design follows a nitrogen balance performed
for the system. This balance determines the amount of nitrogen
oxidized by subtracting from the influent nitrogen, the nitro-
gen used for cell synthesis and the ammonium nitrogen in the ef-
fluent. Using a four to one internal recycle rate, two-thirds
of the ammonium nitrogen oxidized in the nitrification stage is
then directed to the first anoxic stage. The first anoxic stage
is designed for complete denitrification of the recycled ni-
trate, and its volume is a function of the MISS concentration
and specific denitrification rate (64).

The remaining nitrate is denitrified in the second anoxic
stage. The specific denitrification rate (64) has been described
for this stage as a function of the endogenous respiration rate
of the mixed liguor. This will be a function of the system SRT,
temperature, and active fraction of the mixed liquor suspended
solids. The volume for the second anoxic stage is then deter-
mined by the amount of nitrate that must be reduced, the specif-
ic denitrification rate, and the system MLSS concentration.

The first step in the nitrification stage design is the
selection of the necessary nitrification SRT as a function of
wastewater temperature. A minimal nitrification SRT predicted
by Knowles (65) may be used with a 2 or 3 safety factor multi-
plier depending on peak to average flow conditions expected.

The nitrification stage SRT is then determined using the follow-
ing equation:

(MISS) Vn

5%h = ¥ T7B0D) 0
n Y, 0D) Q

where:

SRT, = Nitrification stage design SRT, day.

MLSS = Mixed liquor suspended solids, mg/L.

Va = Nitrification staqQe volume, m3 (milliom gallons).

Y, = Net system sludge yield based on overall system
SRT, kg S5S/kg BODg5 removed (lbs S§S/1b BQODj
removed) .

ABOD = BOD removal in system, mg/L.

0 = Wastewater flow, m3/d (mgd).

The total system SRT is based on all of the stages where
biological growth can occur, and not just the nitrification
stage., The net sludge yield includes cell synthesis and
endogenous decay.

19



Oxygen requirements for the nitrification aeration stage are
based on the amount of BOD removed, the net kg 02/kg BODg
removed (lbs 0y/lb BOD; removed) based on the total system
SRT, and the oxygen required to oxidize the ammonium nitrogen
minus a credit for the equivalent oxygen available during ni-
trate reduction. The reaeration stage is designed both to strip
enmeshed nitrogen gas bubbles from the floc matrix and to raise
the mixed liquor dissolved oxygen concentration to at least 2
mg/L or higher as determined by effluent requirements.

The above design approach may involve iterations until the
desired overall system SRT is met with regard to sludge aerobic
stabilization needs. If the sludge is to be stabilized by addi-
tional steps or handled in a different manner, then the volume
of the stages will be determined only by nitrification and
denitrification needs (1).

The anaercbic contact detention time is presently based on
experience., The importance of sufficient carbon for the removal
of nitrates has been stressed by Barnard (45). 1t would appear
that at a COD:TKN ratio of above 10, there are no problems in
reducing the nitrates and inducing the removal of phosphorus.
Primary sedimentation could change this ratio, and the degree
of such removal must be determined. When there is sufficient
carbon, some form of high rate primary sedimentation may be
economical, and this has been applied in some plants. On the
other hand, if the wastewater is weak and there is insufficient
carbon to induce anaerocbic conditions, provisions should be
made to bypass the primary clarifier and to pass only part of
the return sludge to the anaerobic zone, while bypassing the
remainder to the anoxic zone., Provision of flow equalization
ahead of the system can also serve to avoid the short detention
time in the anaerobic contact zone during peak hyaraulic flow,

OPERATIONS AND MAINTENANCE CONSIDERATIONS

In general, the three proprietary processes for phosphorus
removal are not appreciably different from the equivalent con-
ventional activated sludge process with mineral addition. A
number of various mechanical problems have been experienced in
all three types of plants, which have caused either delay in
startup or interruptions in stable operation. These problems
are more related to mechanical design and selection of equip-
ment than to the process itself. However, process problems can
be induced due to mechanlcal prcoblems. Therefore, higher stand-~
ards of operator training and a greater theoretical knowledge
of the process on the part of operators than those for conven-
tional activated sludge plants are required. The Bardenpho proc-
ess is more complicated than PhoStrip or A/O0 (without nitrifi-
cation) from the process standpoint, since the former involves
both phosphorus and nitrogen removal. The relatively highly
gskilled staff and large number of sample analyses regquired for
successful operation of a biological phosphorus removal system
could well be a major burden for some small plants (44).

20



SECTION 3

DEVELOPMENT STATUS

PHOSTRIP PRUCESS

Since the concept of the PhoStrip proce: 5 was devised in
1965 by Levin (5), many pilot studies and plant-~scale demonstra-
tion tests had been conducted in the early 1970's to substanti-
ate the applicability of this process under various operating
conditions. In addition, over a dozen full-scale plants employ-
ing the PhoStrip process have been constructed, many of them in-
volving retrofitting of existing facilities. Available pilot and
full-scale operations data from plants employing the PhoStrip
process are presented in Table 1. The results of the findings
from the available pilot tests and plant-scale data are summar-
ized below:

@ The PhoStrip process is capable of producing ef-